



Test Report

We hereby inform you about the test results of the sample you provided us on Sep. 11, 2013.

Sample name	METAL WASHER										
Test item	See below										
Date of test	Sep. 25, 2013										
1. Test Requested Test in accordance with EN71-Part3:2013											
2. Test Method 17 Elements : Analysis was performed by Inductively Coupled Plasma - Mass Spectrometry Chromium(VI) : Analysis was performed by High-Performance Liquid Chromatograph - Inductively Coupled Plasma - Mass Spectrometry (HPLC-ICP-MS)											
3. Test Results Sample Description											
<table border="1"><thead><tr><th>No.</th><th>Sample Name</th><th>Test Part</th><th>Category</th></tr></thead><tbody><tr><td>①</td><td>METAL WASHER</td><td>Metal: Iron (plating) (metallic color)</td><td>III</td></tr></tbody></table>				No.	Sample Name	Test Part	Category	①	METAL WASHER	Metal: Iron (plating) (metallic color)	III
No.	Sample Name	Test Part	Category								
①	METAL WASHER	Metal: Iron (plating) (metallic color)	III								
Note. - Continued to next page. -											
Authorized Signature	Chemical Analysis Center Vice-chief Yasuhiro Kawana <i>Y. Kawana</i>										

Note: The contents of this report shall not be placed on advertisement or elsewhere without prior approval of our Chairman.
This test report shall not be reproduced partially for use.
This test report refers only to the test of the provided sample(s).

Test Results

(unit : mg/kg)

Test item	Limit	Sample No.
	Category III	①
Aluminium	70000	< 50
Antimony	560	< 10
Arsenic	47	< 10
Barium	18750	< 50
Boron	15000	< 50
Cadmium	17	< 10
Chromium (III)	460	80
Chromium (VI) ^{ORU}	0.2	< 0.2
Cobalt	130	< 10
Copper	7700	< 50
Lead	160	< 10
Manganese	15000	< 50
Mercury	94	< 10
Nickel	930	< 10
Selenium	460	< 10
Strontium	56000	< 50
Tin	160000	< 50
Organic tin	12	< 12
Zinc	46000	41221

- Note
1. < : Less than
 2. N/A : Not available
 3. The samples with sample weight less than 100mg, were assumed to be 100mg in calculation
 4. The sample with sample weight less than 10mg were available were not tested according to EN71-Part3
 5. (*1) : Analysis was performed by HPLC-ICP-MS

- End of Report -